No.

Part No. Chinese Type Description Qty.

AGA-2A Spare parts list

INFORMATION

_—

L))

Notice: Pictures shown are for reference only and does not mean that this photo is exact part, the same photo maybe used in other
parts lists, if shows the parts and not the design or specification

2 THIS MANUAL JUST FOR YOUR REFERENCE TO ORDER SPARE PARTS FOR THE MODEL OF AGA-2 2011 EDITION

3 | PLSWRITE DOWN THE QUANTITY OF THE PARTS YOU WANT TO ORDER IN THE COLUMN OF "Order qty.".

, | PLSTURNTO THE COLUMN OF "Remark” WHEN YOU THINK IT IS NECESSARY TO KEEP OUR AFTER MARKET OFFICER
INFORMED.

5 |IF THE PARTS THAT ARE NOT LISTED, BUT YOU WOULD LIKE TO ORDER , PLS FILL OUT THE PARTS NAME IN THE
BOTTOM OF THIS SHEET.

6  |PLSDON'T MAKE ANY CHANGE TO THE ORIGINAL INFO SHOWN IN THIS SHEET!

7 |WE ARE VERY APPRECIATE YOUR ORDERING PARTS WITH THIS SHEET.

8  |PRICE TERM: EX WORKS (EXCEPT LOAD WITH CONTAINER ORDER)

H3x INDEX
PAGE DESCRIPTION
1 FlALE Rengine assy
2 Z B Aframe assy
3 BI#E® 5 B front rocker arm assy
4 ¥ [ ¥l Msteering assy
5 JG¥F B Birear axle assy

A8



6 51 /5 7 Bfront and rear shock
7 BI% 5 R front wheel assy

8 JE® 5 Blrear wheel assy

9 HI9R 5 B front brake assy

10 B 88 #Felectric assy

11 F {8 i R handlegrip assy

12 % 5 Rfuel tank assy

13 Y8314 B R plastic parts assy
14 S B Bexhaust pipe assy
15 BENES B Hrear brake assy

A8



N €2
\__ e
PRImALE S /ENGINE ASSY.
Fs |65 R EFR ARDS EXEWH Ba
No. |Part No. Chinese Type Description Qty.
1 208017001001 [z=H_ZkKt 1105 & _EEBY_BaEE_TEHengine 1
2 251096001001 |HSEHKR ®21.5 Intake Manifold gasket 1
3 401001009002 |NAEZ IR M6 X20 bolt 2
4 401001011002 |[AAZEZERRE M6 X25 bolt 2
5 301005018001 |#HSE ZJ43 Intake Manifold 1
6 251097001001 |HSEORE ®21.5 Intake Manifold O-ring 1
7 301035003001 |HSEBEKE ®21.5 Intake Manifold rubber washe|1
8 301014071001 |1bh2s_MiRbEi{b A& PZ19 ER:HRITHAZR carburetor 1
9 301034003001 |Z=SE/EEFIHE_THMN 32-44 air filter assy hoop 1
10  |301021025001 |Z=<iEER HE ASEMIRES @350 _S1aH air filter assy 1
11 256770004003 |fZLiis AGA-2 left engine cover 1
12 401001011002 |/< A2 H g M6X25 bolt 2
13 310014008001 |17k 738x800,[Hf& : 62 choke cable 1
14 310013032001 [y 74k 715x780, B BR : 65 throttle cable 1
15 301001011001  |H:A44T AGA-2 gear shift 1

11

A8



ZE 2% J j3t./FRAME

F5 |#5 R & RS BXER R
No. [Part No. Chinese Type Description Qty.
1 303002007001 |Z% AGA-2A4T (1, Frame 1
2 303072005001 |7HIFE_HEE AGA-7 foot-pegs guard L. 1
3 [303072002001 |7HIH-ERRE AGA-T foot-pegs guard R. 1
4 303010007001 | AGA-2A foot-pegs 1
5 303071006001 |/5#4¥etrLeAE AGA-7 foot-peg plastic bracket L. |1
6 303071002001 |/EH4¥etR Sz L4 AGA-7 foot-peg plastic bracket R. |1

A8



8 303047002002 |HE it ¥t s AGA-2A

10 303068001002 TREFCHY i A ¢ 44X ¢ 8X2

11 303006026004 |)5 2% AGA-2ALT 5, Sub—Frame

12 306005064001 |5FEX AGA-2A Rear Swing Arm

13 |319001267001 |/5F X & € 12X 16X130

14 319019008001 |5 X Z&mE d 12X & 24X42

15 401002060002 INAE MBI /N R _SER e l]\./I61627)21..2§5X280mm_8.82&_%@}%(GB/T bolt

16 303057003002 |#EAkIkEH A HEREE AGA-4ZAN R 4Amm_iR £ M8X50mm

17 319007007001 |#5sk ik Sheinss_ 4Rty ATV125U_ ¢ 2.5_A1E ¢ 19_FHEXSE

18 306011002001 |Ja#fFiRiPge AGA-2A rear sprocket protect
19 318001003001 |fE4lE =1 HEL_@10mm_5E23.5mm_Z2 3 fLp6.2mm

20 306006019001 |/5TF /)T b 12X60-M8

21 310031019001 |5 #IE&AF AGA-2A Rear Brake Lever

22 310032002003 |5 2 EEAT4E Sk APL-1 Rear Brake Lever Tip
23 303024007001 |KRIT LR AGA-2A it = kT

24 303074003004 |HT{REAT AGA-2AZE (D FRONT BUMPER

25 319001115001 |+ E_HeRe: ¢ 9X ¢ 12X12mm_%k

26 319001082001 |#&_HErs: ¢ 8.5X ¢ 11X4mm_k

27 |311005001001 |#AKFEAE B

28 409002023001 BBk AR A GB/T 276_60827(d=8,D=22,B=7)

4 1 ) 3

W
Ypr"

/
N

A8



Hil 188 5Bk

FE |#5 R A ARBE BB i
No. [Part No. Chinese Type Description Qty.
1 305012004001 | -/ AGA-2A upper left swing arm 2
2 319019010001 |#iEZEphe ¢ 10. 5X € 23X40 swing arm nylon spacer 8
3 401002022001  |#h/S ffid 2 HEHE M10X60mm 8. 8%% bolt 8
4 305018002001 | 2Rk AGA-2A M168ZATK:60mm upper left swing arm joint 4
5 305013001001 | R4 AGA-2A bottom left swing arm 1
6 404007004002 gﬁﬁﬁiﬁﬁﬁ%ﬁ%ﬂ%%ﬂﬁjﬁ% M16X1.5(GB/T 6183.2) 4
7 404010002002 NETEEBMT PR M16X1.5_GB/T6173 4
11 |305015008001 |%% i e AGA-2A RTIE S 1.2, HEREAL left knuckle 1
12 305015007001 |#[a35 47 AGA-2A FHIAWE T2 HERFAL right knuckle 1

A8



13 |305016005001 |%% [+ fT 2 BEAT K 250mm ball joint lever
14 (310023014001 | Hi: AGA—2A steering stem

15 1319018010001 |yfit @ 20X ¢ 32X7mm

16 |409002020001 | vAER 1% GB/T 267_6201(d=12, D=32, B=10)

17 1319002031001 |77 ki AGA-2A G E T J5 MAE Rk

18 1310039001001 |77 mlk4r+4n AGA—2A 14mmX51mm steering stem riser
19 1319001264001 |J7 Fk:8nF & @ 10. 5X ¢ 14X41. 5 spacer

20 (401002019001 |&h/s F92: 2% b e M10X 55 bolt

JE B AR

A8



Fs |65 PR ARDS BKYEWH 6
No. |Part No. Chinese Type Description Qty.
1 306012001001 |fE#ifgk AGA-2A RERPIRZS rear axle cover 1
2 319001269001 |Gl E ¢ 35X94. 5 rear axle spacer 1
3 409002031001 |iRVAEREHA CJHrdh#E) GB/T 276 6006 (d=30, D=55, B=13) rear axle bearing 2
4 319018012001 |/5HrimES ¢ 35X ¢ 55X8 rear axle dust seal 2
5 306013001001 |5 AGA-2A K:745mm BELM16X 1. 5 rear axle 1
6 306014001001 |J54Evk=2 ik AGA-2A PYFLE & b CrFLEAM10X110mm |axle rim bracket 2
7 306014004001  |ERI AL/ B 5 AL 20 25 e AGA-2A brake disc holder 1
8 404002002002 |75 gk M27X1.5 nut 4
9 308004017001 |/t 160X3.5 rear brake disc 1
10 311003044001 |f5%E%E 420-37T_HfL48mm_ FLEE68mm sprocket 1
11 311001046001 |54 420-9271 chain 1
12 408001001001 |4z AGA-2A 5x30 2

A8



T = ¢

8

Fs |#5 XA ARBS BB »E
No. |Part No. Chinese Type Description Qty.
1 305011002002 |BIRERS AGA-2_ ¢ 7X320mm_EBAE front shock 1
2 306001064002 |E@ESS AGA-2_@9X275mm_7F A if rear shock 1
3 305011001001 |SEFIRE AGA-2_ ¢ 8X320mm_ABESE air bag front shock 1
4 306001068001 |(SEFREE AGA-2_¢ 8.5X275_HBESE air bag rear shock 1
7 401001003001 [A<AZEZHEIRIE-INARFI-BLKM10X1.25X45-F_8.84% (GB/T5789) [bolt 6
8 404005003002 |(ATF£EEBAAZZEHIEIZRIM10X1.25(GB/T 6187.2) locknut 6

A8



A% = 5% /FR. WHEEL

Fs |65 R EFR ARDS EXEWH BE
No. |Part No. Chinese Type Description Qty.
1 307003035003 o —— 160/80-7_ K METELX front wheel L. 1

2 307006015001 160/80-7_K JATEL front wheel R. 1

3 319014007001 |5HhBh A &k E @16Xp47X0.8 dustproof washer 2

4 404011004001 |A<AFFIEER M14X1.5 notch nut 2

5 319014007001 |%%#HE AGA-3_1&R# dustproof cap 2

6 404006005003 |A<HFLIAIRS M8 locknut 8

7 405006049002 |F&E ¢ 8X ¢ 16X2 washer 8
8 307006015001 |%¥ha_Bf 16X8.00-7 Front tyre 2
9 307003035003 |(FIfE:_BE&F AL 4.5X7(FH) Front rim 2

A8



& \
=0 =g $aa gl 2
Gmpemb 7 —r
3/ / 5 6 o7 8
YONNS
. ® |0 0l © .
JE%6 B A /RR. WHEEL

Fs (&5 R ER ARADE BXERK Hi
No. |Part No. Chinese Type Description Qty.
1 38;8838?288? [ —— 160/80-7_KIETLL rear wheel L. 1
2 160/80-7_KJATLLL rear wheel R. 1
3 401002016001 | 4#h/S vk = g Fe M10X25 bolt 8
4 404005003002 |4HF2SBAA/ZEZEPIEZEIMI0X1.25(GB/T 6187.2) locknut 8
5 319014007001 |#HPFLE KB (¢ 42X ¢ 52X42mm)_IRE 4 dust cap 2
6 319014005001 |%eHiPrA=-4k BEE (KB E)P16Xp47X0.8 dustproof washer 2
7 405006022002 |F&HE ¢ 16X ¢ 30X2.5 washer 2
8 407005006002 |FFO%_4HE ¢ 2.5X40mm(GB/T 91-2000) split pin 2
9 404011005002 |AHFFFERS M16X1.5 notch nut 2
10 307006015001 |¥#hs B 16X8.00-7 rear tyre 2
11 [307004033003 |EH TR _FBEH AL 4.5X7 rear rim 2




HI X B

FE |45 R ERH ARBS RXEH B
No. [Part No. Chinese Type Description Qty.
1 309001005001 | A i il 5 2 AGA-2_R_110HYPUALLE E 1R 22 ph90[front drum brake Left 1
1 309001003001 |47 i zh2e AGA-2_ B 1108 PUFLIE 2 W22 90| front drum brake right 1
2 310016010001  |RT#OR & 1040X1168mm £Z:05 4721124 2mm A#fi|drum brake cable 2
3 309004003001 | i s BE 42 AGA-2 front drum pad 2

e N

N
T —

4\ /

S A&

A8



10
H, 88 /4 /ELECTRIC
Fs |65 R AR ADS BXEH BE
No. |Part No. Chinese Type Description Qty.
1 315007046001 | FHLLE AGA-2 wiring harness 1
2 315003027001 | Hfu 12V_2. 84 Fr24LAd iy Ry HBH  |ignition coil 1
3 404004001003 [7E 241 KRR M6 locknut 1
4 315002001001  |#&ifias 12V AT i rectifier 1
5 401001007002 | #h/SFfi% 24 R4S M6X16 bolt 1
6 404004001003 [VE 281K IR EE M6 locknut 1
7 315005004001  |ZkHL 2 AGA-2_12V starting solenoid 1
8 316008007001 | HE 1143 P2k — 4% GE ) key ignition 1
9 315001016001  |CDT 5k 7% 12V A8 CDI 1
10 |315006005001  [& it 12V5Ah_ P ANMBIEAE . B MMBIEEE  |battery 1
11 |316004006001  [Z2E Kk IF% AR MRS s 25 safty kill switch 1
12 1316012003001 [P sk 2% alarm assy 1

A8



13 316005003001  |J&AIHF3< R 26K400
/1
6 3
7\ ’/ g
(i v
[l ™
| | Nl g & \ \
\ 5 \2 8
FHEE R
Fs |65 R AR ADS BXEH BE
No. [Part No. Chinese Type Description Qty.
1 310007004001 | XA 7 8 AGA-2_ i B T HLIEIT % Thumb throttle 1
2 310019018001 | Jy [AJ4t & Jf& AGA-2_DUf%& handlebar risers 2
3 320052001003 | FHMELE AGA-3 (200X160mm) sponge cover 1
4 304035002001 | FHEHF4R ¢ 11X ¢ 48X210mm cross bar sponge 1
5 403005073002 | N NAHBEIAEKBRET HER2EE |M8X50 bolt 4
6 310001041001  |J7 A48 MK680+5mm L=115mm 4b3T[EEFL |handlebar 1
7 310003011001 | FHE AGA-2 1=115 handle grips 1
8 316001011001 | o401 AGA-2 Jfiz e KK Jash K] left function controller 1

I >

A8



Y48 M B /FUEL TANK

FE |45 R ERH ARBS RXEH B
No. [Part No. Chinese Type Description Qty.
1 312001016001  |yi4s AGA-2 CRfFiAR 5) fuel tank 1
2 312002023001  [JhAH G EH AGA-2 (37-4) fuel cap 1
3 319005003001 |8 FA4E <40 ¢ 9X8X0. 8 hose clamp 3
4 312004001001 |7 HEIH 100mm+80mm+120mm 38 200mm [fuel hose 1
5 312003005001  [¥<iHIEH 2% Tk fuel filter 1
6 312005005001 |3 ¥k 29 pet-cock 1

A8



2R A

FE |45 R ERH AgDE RXEH 4

No. |Part No. Chinese Type Description Qty.
1 1304049002001  |Ri &Rk AGA-2 front plastic 1
2 (304053002001  [AHTEEVEMR AGA-2 front mud cover R. 1
3 [304054002001 | /ZHTH4VEMR AGA-2 front mud cover L. 1
4 1304044002005  |AlZEAE AGA-2 front body plastic 1
5
- 304058001001 i S AR AGA-2 Left&right peg guard board | 1
7 1304063003001 J& A AR AGA-2 rear mud cover R. 1

A8



8 304063002001 J& 2= AR AGA-2 rear mud cover L. 1

9 304043002005 |)5FAk AGA-2 seat plastic 1
10 1316020008001  [/5 AT AGA-2 tail light 1
11 1313001039001 | JsE 4 AGA-2 seat 1
12(316025003001  |ZE i KAT AGA-2 =A% diamond headlight.L 1
316024003001  |AHIAAT AGA-2_ =fH¥ diamond headlight.R 1

13 304014005001 B RAT 25 AGA-2 =HTE diamond headlight cover 1
14(316025006001  |[&E AT AGA-2_ [ JE round headlight .L 1
316024006001 KAT AGA-2_[H ¥ round headlight .R 1

15 1304014005002 | FiAAT = AGA-2_ [ I round headlight cover 1
16 304046001005  |R4f7 7~k it LAY AT R 35 L gear indicate plastic 1
17 1304002003005 | Rif 2= MR AGA-2 front side cover L. 1
18 (304003004005  |BiA MR AGA-2 front side cover R. 1

5B 5 B/ MUFFLER
FE |5 XX EFR ARDE HYEWH HE
No. [Part No. Chinese Type Description Qty.
1 302001046001  [HESHE =A% AGA-2 TiJTVERK W 2 F 4afal exhaust muffler 1

A8



2 302004001001  [HEAE O A 50. 70. 110. 125CC exhaust pipe gasket 1
3 404008004002 SE LS M6 locknut 2
b@/ :
o 5 3
4 \ D
E “'
—2
7
T 2 L,
F5 (#5 RXER ARRS BYER e
No. [Part No. Chinese Type Description Qty.
1 308003029001  |JE AR 2% AGA-2_ THATHK:110mm_ % K:500mm rear brake assy 1
2 308001041001  |FifEAl2s 4 AGA-2C SOMRIZR AT REA] —HE — front disc brake assy 1
Fiipan % 73 ERaAT2ES 7 -
3 316005003001  |JaRIFF% B Tnii%‘fa CHTE ¢ HTRIT AR brake level spring 1
4 308009017001  |JE BRI BEHR At AGA-2 Disc brake pad 1
Extra parts order (for the parts not in this list)
5|55 H AR HigRE TEZK HE
No. [Part No. Chinese Description Type English Description Q’ty

A8



A8




